
 1 

California Regional Water Quality Control Board 
San Francisco Bay Region 

1515 Clay Street, Suite 1400, Oakland, California 94612 
(510) 622-2300  Fax (510) 622-2460 

http://www.waterboards.ca.gov/sanfranciscobay 
 

TENTATIVE ORDER  
NPDES NO. CA0037851 

 
The following Discharger is subject to waste discharge requirements as set forth in this Order: 

Table 1. Discharger Information 

 
Discharges by the Las Gallinas Valley Sanitary District from the discharge points identified 
below are subject to waste discharge requirements as set forth in this Order: 

Table 2. Discharge Locations 

 
Table 3. Administrative Information 

 
I, Bruce H. Wolfe, Executive Officer, do hereby certify that this Order with all attachments is a 
full, true, and correct copy of an order adopted by the California Regional Water Quality 
Control Board, San Francisco Bay Region, on October 14, 2009. 

 
 
 
 

____________________________________ 
    Bruce H. Wolfe, Executive Officer 

Discharger Las Gallinas Valley Sanitary District 

Name of Facility Las Gallinas Valley Sanitary District Sewage Treatment Plant and its sewage 
collection system 
300 Smith Ranch Road 

San Rafael, CA 94903 Facility Address 

Marin County 

The U.S. Environmental Protection Agency and the Regional Water Quality Control Board have classified 
this discharge as a major discharge. 

Discharge 
Point 

Effluent 
Description 

Discharge Point 
Latitude 

Discharge Point 
Longitude Receiving Water 

001 Secondary-treated 
municipal wastewater 38º 01’ 32” N 122º 30’ 58” W Miller Creek 

002 Secondary-treated 
municipal wastewater 38º 01’ 36” N 122º 30’ 45” W Miller Creek 

This Order was adopted by the Regional Water Quality Control Board on: October 14, 2009 
This Order shall become effective on:  December 1, 2009 
This Order shall expire on: November 30, 2014 
The Discharger shall file a Report of Waste Discharge in accordance with 
Title 23, California Code of Regulations, as application for issuance of new 
waste discharge requirements no later than: 

180 days prior to Order 
expiration date 

 



Las Gallinas Valley Sanitary District ORDER NO. R2-2009-XXXX 
 NPDES NO. CA0037851 

 2 

 
Table of Contents 

 
I. Facility Information ............................................................................................................ 4 
II. Findings............................................................................................................................. 4 
III. Discharge Prohibitions..................................................................................................... 11 
IV. Effluent Limitations and Discharge Specifications ........................................................... 12 

A. Effluent Limitations for Conventional and Non-Conventional Pollutants ................... 12 
B. Effluent Limitations for Toxics Substances – November through May While 

Discharging to Miller Creek....................................................................................... 14 
C. Effluent Limitations for Discharge to Storage Ponds/Freshwater Pond and Dry 

Weather Emergency Discharge ................................................................................ 17 
D. Land Discharge Specifications.................................................................................. 18 
E. Reclamation Specifications....................................................................................... 18 

V. Receiving Water Limitations ............................................................................................ 18 
A.  Surface Water Limitation........................................................................................... 18 
B. Groundwater Limitations ........................................................................................... 19 

VI.Provisions............................................................................................................................ 19 
A.  Standard Provisions.................................................................................................. 19 
B. MRP Requirements................................................................................................... 20 
C. Special Provisions..................................................................................................... 20 

1. Reopener Provisions............................................................................................. 20 
2. Special Studies, Technical Reports and Additional Monitoring Requirements...... 21 
3. Best Management Practices and Pollution Prevention (P2).................................. 28 
4. Construction, Operation and Maintenance Specifications..................................... 30 
5. Special Provisions for POTWs.............................................................................. 34 
6. Other Special Provisions....................................................................................... 36 

VII.Compliance Determination ................................................................................................. 39 
 

List of Tables 
 
Table 1. Discharger Information .............................................................................................. 1 
Table 2. Discharge Locations.................................................................................................. 1 
Table 3. Administrative Information......................................................................................... 1 
Table 4. Facility Information .................................................................................................... 4 
Table 5. Basin Plan Beneficial Uses ....................................................................................... 8 
Table 6. Effluent Limitations for Conventional and Non-Conventional Pollutants 

(November – April) .................................................................................................. 12 
Table 7. Effluent Limitations for Conventional and Non-Conventional Pollutants (May)........ 13 
Table 8. Effluent Limitations for Toxic Pollutants (November 1 – May 31) ............................ 14 
Table 9. Interim Effluent Limitation for Dioxin-TEQ ............................................................... 17 
Table 10. Receiving Water Ammonia Characterization Study Tasks and Schedule ............... 23 
Table 11. Storage Pond Discharge Characterization Study .................................................... 25 
Table 12. Special Study to Examine Relationship between BOD/TSS and Toxic 

Pollutants ................................................................................................................ 27 
Table 13. Special Study to Examine Discharge Impacts on Receivign Water Temperature ... 27 
Table 14. Corrective Measures to Minimize Blending ............................................................. 32 
Table 15. Copper Action Plan ................................................................................................. 36 



Las Gallinas Valley Sanitary District ORDER NO. R2-2009-XXXX 
 NPDES NO. CA0037851 

 3 

Table 16. Cyanide Action Plan ................................................................................................ 37 
Table 17. Dioxin-TEQ Compliance Schedule .......................................................................... 37 
 

List of Attachments 
 
Attachment A – Definitions .....................................................................................................A-1 
Attachment B – Facility Map...................................................................................................B-1 
Attachment C – Process Flow Diagram..................................................................................C-1 
Attachment D – Standard Provisions......................................................................................D-1 
Attachment E – Monitoring and Reporting Program ...............................................................E-1 
Attachment F – Fact Sheet ..................................................................................................... F-1 
Attachment G – Regional Standard Provisions and Monitoring and Reporting Program....... G-1 
 



Las Gallinas Valley Sanitary District ORDER NO. R2-2009-XXXX 
 NPDES NO. CA0037851 

 4 

I. FACILITY INFORMATION 

The following Discharger is subject to waste discharge requirements as set forth in this 
Order: 

Table 4. Facility Information 

 
II. FINDINGS 

The California Regional Water Quality Control Board, San Francisco Bay Region 
(hereinafter Regional Water Board), finds: 

A. Background. The Las Gallinas Valley Sanitary District (hereinafter the Discharger) is 
currently discharging pursuant to Order No. R2-2003-0108 and National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA 0037851. The Discharger 
submitted a Report of Waste Discharge, dated June 3, 2008, and applied for an NPDES 
permit reissuance to discharge treated wastewater from its wastewater treatment plant 
to waters of the State and the United States.  

For purposes of this Order, references to the “discharger” or “permittee” in applicable 
federal and state laws, regulations, plans, or policies are held to be equivalent to 
references to the Discharger herein. 

B. Facility Description and Discharge Locations  
 

1. Facility Description. The Discharger owns and operates the Las Gallinas Valley 
Sanitary District Sewage Treatment Plant (Plant) and its sewage collection system. 
The Plant provides secondary level treatment for wastewater collected from the 
northern area of the City of San Rafael. Treatment processes at the Plant include 
two mechanically cleaned fine screens, two aerated grit chambers, one circular 
primary clarifier, two intermediate clarifiers (essentially additional primary clarifiers 
before secondary treatment), two trickling filters in series, a secondary clarifier, a 
fixed film reactor for nitrification, eight coarse media (anthracite) filter cells, two 

Discharger Las Gallinas Valley Sanitary District 

Name of Facility Las Gallinas Valley Sanitary District Sewage Treatment Plant and its 
sewage collection system 
300 Smith Ranch Road 
San Rafael, CA 94903 Facility Address 
Marin County 

Facility Contact, Title, and 
Phone Mark Williams, Manager/Chief Operator, (415) 472-1734 

Mailing Address 300 Smith Ranch Road, San Rafael CA 94903 
Type of Facility Publicly Owned Treatment Works (POTW) 

Facility Design Flow 
2.92 million gallons per day (MGD) (average dry weather capacity) 
8.0 MGD (peak wet weather secondary treatment capacity) 
25 MGD (maximum hydraulic capacity) 

Service Areas City of San Rafael (northern area) 
Population Served 32,000 
Reclamation (Yes) Regional Water Board Order Nos. 89-127 and 92-064 



Las Gallinas Valley Sanitary District ORDER NO. R2-2009-XXXX 
 NPDES NO. CA0037851 

 5 

underground chlorine contact basins, disinfection using sodium hypochlorite for 
disinfection, and dechlorination using sodium bisulfite. 

The Discharger’s sewage collection system includes 107 miles of gravity-flow 
sanitary sewer lines and 35 miles of pressure sewers, ranging in diameter from 6 to 
42 inches, and 27 lift stations.  

2. Discharge Description. The Plant has a dry weather flow design capacity of 
2.92 MGD and can treat up to 8.0 MGD with full secondary treatment. During 2008, 
the average dry weather effluent flow was 2.54 MGD (June-August), and the 
average wet weather effluent flow during 2008-2009 (November-April) was 
2.94 MGD. The maximum daily average effluent flow occurred in January 2008; it 
was 13.5 MGD. 

3. Discharge Locations. There are two discharge points (001 and 002), as indicated 
in Table 2 on the cover page, regulated under this Order.  

From November 1 through May 31 (discharge season), treated wastewater from the 
Plant is discharged to Miller Creek, approximately 1 mile upstream from San Pablo 
Bay. Under normal flow conditions, Plant effluent is split between Discharge Points 
001 and 002, with the majority discharged at Discharge Point 002. Under high flow 
conditions, the majority of treated effluent is discharged at Discharge Point 001, the 
remaining flow is discharged via Discharge Point 002, which is located 
approximately 1200 feet downstream of Discharge Point 001. At flows less than 
6 MGD, this Order allows the Plant effluent to be routed through the Plant storage 
ponds prior to discharge to Miller Creek.  

During the dry season (June 1 through October 31), when discharge to Miller Creek 
is prohibited, chlorinated effluent is discharged to two unlined storage ponds, with a 
combined area of 40 acres. The storage ponds store effluent until needed for the 
Discharger’s reclamation project, which is further described in Finding 4 below. 
Discharges from the Plant effluent line to the storage ponds and from the storage 
ponds to the reclamation project can also occur during other months of the year, 
outside of the dry season. Effluent remaining in the storage ponds at the end of the 
dry season may be discharged to Miller Creek via Discharge Point 002 at the 
beginning of the discharge season (November).  

4. Reclamation Activities. The Discharger’s reclamation system includes two storage 
ponds, a 20-acre freshwater marsh/pond, and irrigated pasture. Effluent from the 
storage ponds is used for irrigation of a 200-acre pasture or is used to maintain the 
freshwater marsh/pond. Effluent from the Plant may also be directly sent to the 
freshwater marsh/pond. The freshwater marsh/pond is maintained at a water level of 
less than 1.5 feet and has an overflow zone that is only inundated during winter 
rains. Regional Water Board Order No. 92-064 establishes limitations and conditions 
regarding reclamation uses of treated wastewater in the freshwater marsh/pond and 
in the irrigation system.  

 In addition, discharge from the storage ponds may be used for further treatment and 
recycling at the Marin Municipal Water District, which operates a Title 22-compliant 



Las Gallinas Valley Sanitary District ORDER NO. R2-2009-XXXX 
 NPDES NO. CA0037851 

 6 

recycled water facility located adjacent to the Plant. Marin Municipal Water District 
further treats the Discharger’s secondary effluent to produce disinfected tertiary 
recycled water, and is regulated under Regional Water Board Order No. 89-127. 
Annually Marin Municipal Water District treats approximately 0.84 MGD of the Plant 
effluent.  

5. Biosolids Management. Grit and skimmed material is placed in the Redwood 
Sanitary Landfill. Other solids generated in the treatment process are treated by 
gravity thickening and anaerobic digestion (a primary digester and a secondary 
digester), and then pumped to three sludge storage lagoons. Solids from the Marin 
Municipal Water District’s water reclamation facility are either pumped through the 
Plant or pumped directly to the sludge storage lagoons. The sludge storage lagoons 
are double-lined, with a total capacity of approximately 3.2 million gallons (MG). 
Biosolids are ultimately disposed of on-site through subsurface injection at the 
Discharger’s 9-acre land disposal site. 

6. Storm Water Discharge. The Discharger is not required to be covered under the 
State Water Board’s statewide NPDES permit for storm water discharges associated 
with industrial activities (NPDES General Permit No. CAS000001) because all storm 
water flows from the Plant and sludge disposal area are captured and directed to the 
Plant headworks.  

A treatment process schematic diagram is included as Attachment A of this Order. 
Attachment B provides a map of the area around the Plant. Attachment C provides flow 
schematics of the Plant.  

C. Legal Authorities. This Order is issued pursuant to Clean Water Act (CWA) section 
402 and implementing regulations adopted by the USEPA and chapter 5.5, division 7 of 
[...]
G. Effluent Limitations for Discharge to Storage Ponds/Freshwater Pond and Dry 

Weather Emergency Discharge ................................................................................ 44 
H. Land Discharge Specifications.................................................................................. 44 
I. Reclamation Specifications....................................................................................... 44 

V. Rationale for Receiving Water Limitations....................................................................... 45 
A. Surface Water........................................................................................................... 45 
B. Groundwater ............................................................................................................. 45 

VI. Rationale for Monitoring and Reporting Requirements.................................................... 45 
A. Influent Monitoring .................................................................................................... 46 
B. Effluent Monitoring .................................................................................................... 46 
C. Receiving Water Monitoring...................................................................................... 46 
D. Other Monitoring Requirements................................................................................ 46 

VII. Rationale for Provisions................................................................................................... 47 
A. Standard Provisions.................................................................................................. 47 
B. MRP Requirements................................................................................................... 47 
C. Special Provisions..................................................................................................... 47 

1. Reopener Provisions............................................................................................. 47 
2. Special Studies and Additional Monitoring Requirements..................................... 47 



Las Gallinas Valley Sanitary District ORDER NO. R2-2009-XXXX 
 NPDES NO. CA0037851 

Attachment F- Fact Sheet F-2 

3. Best Management Practices and Pollution Minimization Program........................ 49 
4. Construction, Operation, and Maintenance Specifications.................................... 49 
5. Special Provisions for POTWs.............................................................................. 50 
6. Other Special Provisions....................................................................................... 50 

VIII. Public Participation .......................................................................................................... 51 
A. Notification of Interested Parties ............................................................................... 51 
B. Written Comments .................................................................................................... 51 
C. Public Hearing .......................................................................................................... 51 
D. Waste Discharge Requirements Petitions................................................................. 52 
E. Information and Copying........................................................................................... 52 
F. Register of Interested Persons ................................................................................. 52 
G. Additional Information ............................................................................................... 52 

 
List of Tables 

 
Table F-1. Facility Information ................................................................................................... 3 
Table F-2. Outfall Locations....................................................................................................... 8 
Table F-3. Historic Effluent Limitations and Monitoring Data (Conventional and Non-

Conventional Pollutants) ........................................................................................... 8 
Table F-4. Historic Effluent Limitations and Monitoring Data (Toxic Pollutants) ........................ 9 
Table F-5. Numeric Effluent Limitation Exceedances .............................................................. 10 
Table F-6. Compliance with Previous Order Provisions .......................................................... 10 
Table F-7. Basin Plan Beneficial Uses and Potential Beneficial Uses ..................................... 11 
Table F-8. Secondary Treatment Requirements...................................................................... 18 
Table F-11. Site-Specific Translators ...................................................................................... 23 
Table F-12. RPA Summary...................................................................................................... 25 
Table F-13. Effluent Limit Calculations .................................................................................... 40 
 



Las Gallinas Valley Sanitary District ORDER NO. R2-2009-XXXX 
 NPDES NO. CA0037851 

Attachment F- Fact Sheet F-3 

ATTACHMENT F – FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for dischargers in California. Only those sections or subsections of this 
Order that are specifically identified as “not applicable” have been determined not to apply to 
this Discharger. Sections or subsections of this Order not specifically identified as “not 
applicable” fully apply to this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility. 

Table F-1. Facility Information 
WDID 2 215012001 
CIWQS Place ID 236598 
Discharger Las Gallinas Valley Sanitary District 

Name of Facility Las Gallinas Valley Sanitary District Sewage Treatment Plant and its 
sewage collection system 
300 Smith Ranch Road 
San Rafael, CA 94903 Facility Address 
Marin County 

Facility Contact, Title and 
Phone 

Mark Williams, Manager/Chief Operator, (415) 472-1734 

Authorized Person to Sign 
and Submit Reports 

Same as above 

Mailing Address 300 Smith Ranch Road, San Rafael CA 94903 
Billing Address Same as mailing address 
Type of Facility POTW 
Major or Minor Facility Major 
Threat to Water Quality 2 
Complexity A 
Pretreatment Program N 
Reclamation Requirements Order Nos. 89-127 and 92-064 
Mercury Discharge 
Requirements 

Order No. R2-2007-0077 

Facility Permitted Flow 2.92 million gallons per day (MGD)  

Facility Design Flow 
2.92 MGD (average dry weather treatment capacity) 
8.0 MGD (peak wet weather secondary treatment capacity) 
25 MGD (peak wet weather hydraulic capacity) 

Watershed San Pablo Bay  
Receiving Water Miller Creek  
Receiving Water Type Inland surface water 
Service Areas City of San Rafael (northern area) 
Population Served 32,000 

 



Las Gallinas Valley Sanitary District ORDER NO. R2-2009-XXXX 
 NPDES NO. CA0037851 

Attachment F- Fact Sheet F-4 

A. The Las Gallinas Valley Sanitary District (hereinafter the Discharger) is the owner and 
operator of the Sewage Treatment Plant (Plant), and its sewage collection system 
(collectively the facility). The facility provides secondary treatment of the wastewater 
collected from its service area and discharges it to Miller Creek.  

For purposes of this Order, references to the “discharger” or “permittee” in applicable 
federal and state laws, regulations, plans, or policy are held to be equivalent to 
references to the Discharger herein. 

B. The discharge of treated wastewater from the Plant to Miller Creek, a water of the State 
and the United States, has previously been regulated by Order No. R2-2003-0108 
(previous permit), which was adopted on December 3, 2003, became effective on 
January 1, 2004, and expired on November 30, 2008.  

C. The Discharger filed a Report of Waste Discharge and submitted an application for 
reissuance of its Waste Discharge Requirements (WDRs) and National Pollutant 
Discharge Elimination System (NPDES) permit on June 3, 2008, and provided 
supplemental documentation on November 11, 2008. The application was deemed 
complete and the previous Order was administratively extended.  

II. FACILITY DESCRIPTION 

A. Description of Wastewater and Biosolids Treatment  

1. Wastewater Treatment Processes. The Plant provides secondary treatment for 
wastewater collected from the northern area of the City of San Rafael. The 
Discharger’s current service population is approximately 32,000. The Plant has a dry 
weather flow design capacity of 2.92 MGD and can treat up to 8.0 MGD with full 
secondary treatment. During 2008, the average dry weather effluent flow was 
2.54 MGD (June-August), and the average wet weather effluent flow during 2008-
2009 (November-April) was 3.12 MGD. The maximum daily average effluent flow 
occurred on January 4, 2008, and it was 13.5 MGD. 

 Treatment processes include two mechanically cleaned fine screens, two aerated 
grit chambers, a 80-foot diameter circular primary clarifier, two 65-foot diameter 
intermediate clarifiers (essentially additional primary clarifiers before secondary 
treatment), two trickling filters, a secondary clarifier, a fixed film reactor for 
nitrification, eight coarse media (anthracite) deep-bed filters, two underground 
chlorine contact basins, disinfection using sodium hypochlorite for disinfection, and 
dechlorination using sodium bisulfite. The treatment process may also employ 
chemical additions to enhance performance of the primary or secondary clarifiers, 
particularly during high flow conditions. The treatment processes configuration varies 
depending on influent flow and discharge season as follows: 

Dry Weather Operation (up to 2.92 MGD). During the non-discharge season 
(currently June 1 through October 31 annually, plus May when conditions allow), 
wastewater receives secondary treatment with all unit processes operating except 
dechlorinating agent is not added to the effluent. Instead, the chlorine is removed by 
natural processes in the storage ponds. Operation of the fixed film reactor may be 



Las Gallinas Valley Sanitary District ORDER NO. R2-2009-XXXX 
 NPDES NO. CA0037851 

Attachment F- Fact Sheet F-5 

varied to optimize ammonia levels for maximum effectiveness of disinfection. The 
deep bed filters are currently operated year-round, although such operation is not 
required during the non-discharge season under the Discharger’s reclamation 
permit. The Discharger may use this flexibility to investigate other means of 
optimizing treatment that do not involve operation of the deep bed filters during the 
non-discharge season.  

  
Beginning in 2007, to more closely match the needs of the Marin Municipal Water 
District’s reclamation project, the Plant began to use the primary clarifier as means 
to equalize Plant flow. Flow to the primary clarifier is stopped at a selected flow rate, 
and the contents of this clarifier are returned to the Plant (through the intermediate 
clarifiers) at night when influent flows subside to provide steady flow through the 
Plant. This operating scenario generally applies when daily average flows are below 
4.0 MGD. 

Wet Weather Operation. The Plant receives significant inflow and infiltration (I&I) 
under rainy conditions. Under wet weather conditions, the Plant can treat up to 
8 MGD through its secondary treatment process. The following summarizes the 
Plant treatment unit operation at varying influent flows: 

a) All flows up to 6.9 MGD receive complete secondary treatment, plus nitrification, 
deep bed filtration, and disinfection. 

b) Flows in excess of 6.9 MGD through 8.0 MGD receive complete secondary 
treatment and disinfection.  

c) Flows in excess of 8.0 MGD through 21.6 MGD receive primary treatment, partial 
deep bed filtration and disinfection. 

d) Flows in excess of 21.6 through 24.6 receive primary treatment and disinfection. 

e) Flows in excess of 24.6.MGD through 30.4 MGD flow from the aerated grit 
chamber directly to the deep bed filter and then to the disinfection units. 

f) Flows above 30.4 MGD flow from the aerated grit chamber directly to the 
disinfection units. 

The Discharger plans to modify an existing solids storage basin to serve as a one 
million gallon flow equalization basin. To the extent possible, flows identified in (c) 
through (e) above will be diverted to the flow equalization basin and later returned to 
the process for full secondary treatment. The Discharger also plans to implement 
Plant capital improvements and operational changes to increase the volume of flow 
that can be processed through secondary treatment. 
 
Flows identified in (b) above that have received secondary treatment and 
disinfection may be directed to the flow equalization basin, and then returned to the 
process for further treatment in the fixed film reactor, deep bed filters, and 
disinfection prior to discharge. 
 



Las Gallinas Valley Sanitary District ORDER NO. R2-2009-XXXX 
 NPDES NO. CA0037851 

Attachment F- Fact Sheet F-6 

Fully treated effluent may be routed through the storage pond in the event of a 
chlorine residual spike or during maintenance/cleaning of the dechlorination system 
sample lines. This uses the natural dechlorination capacity of the storage ponds to 
ensure that no chlorine is present in the discharge to Miller Creek. The Discharger 
monitors these flows for compliance with all permit requirements (except chlorine 
residual) as part of its Monitoring and Reporting Program. The Discharger will 
demonstrate compliance with the chlorine residual requirement by sampling the 
discharge from the storage ponds to Miller Creek for chlorine residual whenever 
such a discharge occurs. 
 

2. Collection System. The Discharger’s wastewater collection system includes 107 
miles of gravity-flow sanitary sewer lines and 35 miles of pressure sewers, which 
range in diameter from 6 to 42 inches, and 27 lift stations. Several small satellite 
collection system agencies discharge to the Discharger’s collection system; 
however, these flows are relatively small. The Discharger maintains an ongoing 
program for inflow/infiltration identification and reduction and sewer rehabilitation.  

3. Discharge Locations and Descriptions. There are two discharge points (001 and 
002) to Miller Creek, a water of the State and the United States, regulated under this 
Order.  

From November 1 through May 31 (discharge season), treated wastewater from the 
Plant is discharged to Miller Creek, approximately 1 mile upstream from San Pablo 
Bay. Under normal flow conditions, Plant effluent is split between Discharge Points 
001 and 002, with the majority discharged at Discharge Point 002, which is located 
approximately 1200 feet downstream of Discharge Point 001. Under high flow 
conditions, the majority of treated effluent is discharged at Discharge Point 001. 
Furthermore, at flows less than 6 MGD, the Plant effluent may be routed through the 
storage reservoirs prior to discharge to Miller Creek.  

During the dry season (June 1 through October 31), when discharge to Miller Creek 
is prohibited, chlorinated effluent (effluent is dechlorinated in October) is discharged 
to two unlined storage ponds, with a combined area of 40 acres. The storage ponds 
store effluent until needed for use in the Discharger’s reclamation project. 
Discharges from the storage ponds to the reclamation project can also occur during 
other months of the year, outside of the dry season. Effluent remaining in the 
storage ponds at the end of the dry season may be discharged to Miller Creek via 
Discharge Point 002 at the beginning of the discharge season (November).  